hJ

d ol Sn
S P

g
< a SSTLACUST]
%k e T
Member

| HEFC20166B

o~ X

AU

TEST REPORT

K-S (No): K061519C

#@rﬁ?ﬁ : SPU B RATkizHHH

%%ﬁﬁ LB RAN TS ERERAT]

—’_-l: -
%&Egi’g' 2016 7555

MR I T K2 S A B e 0
Sports Field Synthetic Materials Test Center
East China University of Sciehce and Technology



4RI T R FEE F) e o AT EHR ] o

SSTL-ECUST # 5

C2016PACFGMK

»
o L s
Test Report
wEHM 2006 £ 7H 5 H BE: K061519C
ZFLRAL ST IS To =R AR E
Client
SR AL ST LR EAEIRAR
Customer
BE 42 SPUBE 4 RITkiZHA4} WHEEEH | 2016568158
Sample Date Received
RS K061519 FEmAE 15k
Sample No. Sample Number 10cm x 10cm
ol
" PR BEAER Amm , EERSE , RENESEERREE , STEATRE,
ample Character
s Bl
1,?% HH %, EEMCEE. WEEECREERE (D) S8 |
est Items
Ryl % [Efr GB/T 14833-2011 "&EMFHIEERE".
Test Standard
o 4 R
Test Results
HApr 2275 FREAE e fE H
Components £:88 GB/T 14833-2011 Analysis Content Judge
P
2\ mg/kg <50 <1.0 wEa
A — R
Toluene & Xylene mg/kg <50 <20 e
i — i
PRITARE /g <200 <1.0 e
ol 25 1 N
Rl ,:,1;2 PSS ER GB/T 14833-2011 2K,
Conclusion
G Ty £oniri e .'h_‘ﬂ'..d‘ﬁ el TR
SR BRI SRR AR ERS SR
wE N H -
Reporter Verifier
FEAEIE 1 021-64253375  Email: adpolymer@ecust.edu.cn ARLH2T, HAFA. FH1IR



A& T K 5§35 53534 At F AR s SSTL-ECUST # % C2016PACFGMK

A 1

Test Report
WERE 20067 A5 H M5 K061519C
ZFERAL ST T ERBRAE
Client
SR TR TSl EFERAR
Customer
FE i B AR SPUSAM R ERIZAAHL WHEHB 20268150
Sample Date Received
RS K061519 PR 15
Sample No. Samplc Number 10cm x 10cm
r 2
& R PR dmm EENREE KBRS SRR,
ample Character
*f’ﬁl'ﬂﬁ H EEESE T
est [tems
Tﬁﬂﬂﬁ& EiR GB/T 14833-2011 "SR HIBEERR".
est Standard
ol & R
Test Results “_
HA A FR R EAfE A A E
Components £H8 GB/T 14833-2011 Analysis Content Judge
- (Pb) mg/kg <90 <2.0 BE
] (Cd) mg/kg <10 <2.0 wE
% _~(Cr) mg/kg <10 6.8 e
7K (Hg) ng/ke <2 <2.0 HE
a5 i =
ﬁ@!j%v& EEESENSER GB/T 14833-2011 F3k
Conclusion

Pl MR B AR R AR

._ 4 J%]E?h@()jﬂiﬁﬁ 16 awﬁ 48

—— R, . 1

EASIEHTI

e A :. r
Reporter %{?j Veﬂf;::r %/ /1 A ;

AT EIE - 021-64253375  Email:  adpolymer@ecust.edu.cn AREO W, HESR. FH2 0



